

General Information


Facility Name: AURORA, CITY OF Original ID:


Mailing Address 1: 15151 E Alameda Parkway Suite 3600 Mailing Address 2: County:


City: Aurora State: CO Zip Code: 80012


Property Address 1: 15151 E Alameda Pkwy Property Address 2: County:


City: Aurora State: CO Zip Code: 80012


Latitude : 39.7517291 Longitude : -104.992107


Name of Project: Aurora Water Lead Replacement Program


Type of Project (Check all that apply)


¨ Treatment þ Distribution / Transmission ¨ Water Supply ¨ Water Storage


Please enter the following information for your organization if you have it.


1. Applicant Information: 


First Name: Sherry Middle Name: Last Name: Scaggiari


Phone Number: 303-739-7390
[...]
Water Source Details 
 


Completed by: Susan Oster  Signature: ____________________________________ 
 


Groundwater Sources 
Facility ID 


(Assigned by 
Department) 


Name Availability 
(P, E, I, or S) 


If seasonal, 
include 
months 


anticipated 
to be in 


operation  


DNR Permit # - 
Aquifer Name 


Well Depth 
at 


Completion 


Latitude Longitude 


010 DA1 WELL I   - Arapahoe 1590 39.59 -104.81 
011 DA2 WELL I   - Arapahoe 1587 39.59 -104.81 
012 DA3 WELL I   - Arapahoe 1536 39.60 -104.81 
052 LFH1 I   - Laramie-Fox 


Hills 
2213 39.60 -104.81 


 
Ground Water Under the Direct Influence of Surface Water 


Sources (GWUDI) 


  


Facility ID 
(Assigned by 
Department) 


Name Availability 
(P, E, I, or S) 


If seasonal, 
include 
months 


anticipated 
to be in 


operation  


DNR Permit # - 
Aquifer Name 


Well Depth 
at 


Completion 


Latitude Longitude 


030 NC VW10A P   - South Platte 
Alluvium 


46 40o 2’ 7.9” -104o 49’ 41” 


031 NC VW10 P   -South Platte 
Alluvium 


46 40o 2’ 7.5” -104o 49’ 34” 


032 NC VW11 P   - South Platte 
Alluvium 


42 40o 2’ 14” -104o 49’ 32” 


033 NC VW12 P   - South Platte 
Alluvium 


43 40o 2’ 19” -104o 49’ 32” 


034 NC VW13 P   - South Platte 
Alluvium 


42 40o 2’ 24” -104o 49’ 34” 


035 NC VW14 P   - South Platte 
Alluvium 


42 40o 2’ 35” -104o 49’ 36” 


036 NC VW15 P   - South Platte 
Alluvium 


44 40o 2’ 40” -104o 49’ 34” 


037 NC VW 16 P   - South Platte 
Alluvium 


44 40o 2’ 46” -104o 49’ 33” 


038 NC VW18 P   - South Platte 
Alluvium 


38 40o 2’ 54” -104o 49’ 36” 


039 NC VW19 P   - South Platte 
Alluvium 


40 40o 2’ 59” -104o 49’ 35” 


040 NC VW20 P   - South Platte 
Alluvium 


37 40o 3’ 25” -104o 49’ 39” 


041 NC VW21 P   - South Platte 38 40o 3’ 3.5” -104o 49’ 34” 



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 7 of 44 


Alluvium 


042 NC VW22 P   - South Platte 
Alluvium 


42 40o 3’ 8.7” -104o 49’ 33” 


043 NC VW23 P   - South Platte 
Alluvium 


35 40o 3’ 14” -104o 49’ 31” 


044 NC VW24 P   - South Platte 
Alluvium 


38.5 40o 3’ 19” -104o 49’ 32” 


045 NC VW25 P   - South Platte 
Alluvium 


34 40o 3’ 23” -104o 49’ 33” 


046 NC VW 26 P   - South Platte 
Alluvium 


39 40o 3’ 30” -104o 49’ 42” 


047 CC 1R I   - Cherry Creek 
Alluvial 


114 39o 35’ 34” -104o 48’ 38” 


048 CC 2R I   - Cherry Creek 
Alluvial 


98 39o 35’ 43” -104o 48’ 47” 


049 CC 4R I   - Cherry Creek 
Alluvial 


93 39o 35’ 33” -104o 48’ 42” 


050 CC 5R I   - Cherry Creek 
Alluvial 


87 39o 35’ 29” -104o 48’ 42” 


051 CC SA6R I   - Cherry Creek 
Alluvial 


108 39o 35’ 16” -104o 48’ 40” 


059 CC 3R I   - Cherry Creek 
Alluvial 


92 39o 35’ 38” -104o 48’ 45” 


060 NC VW 
10B 


P   - South Platte 
Alluvium 


42 40o 2’ 6.7” -104o 49’ 38” 


061 NC VW 
11A 


P   - South Platte 
Alluvium 


42 40o 2’ 11” -104o 49’ 32” 


062 NC VW 
12A 


P   - South Platte 
Alluvium 


40 40o 2’ 17” -104o 49’ 32” 


063 NC VW 
16A 


P   - South Platte 
Alluvium 


42 40o 2’ 43” -104o 49’ 31” 


064 NC VW 
18A 


P   - South Platte 
Alluvium 


38 40o 2’ 52” -104o 49’ 35” 


065 NC VW 
19A 


P   - South Platte 
Alluvium 


39 40o 2’ 56” -104o 49’ 35” 


 
 


Surface Water Sources 
Facility ID 
(Assigned 
by Dept) 


Name Availability 
(P, E, I, or S)  


If seasonal, include months anticipated to be in 
operation 


013 RAMPART SOUTH 
PLATTE RESERVOIR 


P  


014 QUINCY RESERVOIR P  
015 AURORA RESERVOIR P  


 
 
 



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 8 of 44 


Purchased Water Sources 
Facility 


ID 
(Assigne


d by 
Dept) 


PWSID - Name of 
Supplying Water 


System 


Availability  
(P, E, I, or S) 


If seasonal, 
include 
months 


anticipated 
to be in use 


Type 
(GW, 
SW or 


GWUDI) 


Connection 
Location 


cross-streets 


Do you 
receive 


treated or 
raw water 


Approved 
Integration 
Agreement?  


Yes / No 


        


 
 


Combined Raw Source Sampling Locations 
Used when raw sources blend and there is a sample tap that represents multiple blended sources 


Facility ID 
(Assigned 
by Dept) 


Name Availability  
(P, E, I, or S) 


If seasonal, include 
months anticipated 


to be in use 


Combining 
Sources Facility 
IDs and Names 


Treatment 
Plant it Flows 


to 
SS001 COMBINED RAW 


SOURCE FOR 001 
P  013, 014, 015, 


010, 011, 012, 
052, 047, 048, 
049, 050, 051, 


052, 59 


001 


SS002 COMBINED RAW 
SOURCE FOR 002 


P  013, 014, 015 002 


SS016 COMBINED RAW 
SOURCE FOR 016 


P  015 016 


SS055 COMBINED RAW 
SOURCE FOR 055 


P  030, 031, 032, 
033, 034, 035, 
036, 037, 038, 
039, 040, 041, 
042, 043, 044, 
045, 046, 060, 
061, 062, 063, 


064, 065 


055 


 
 
 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 9 of 44 


Water Treatment Codes 
The codes below are generated by the USEPA for the purpose of standardizing the treatment processes as they are 
cataloged and tracked within the federal and state database programs. Water systems should have individual process 
flow diagrams for treatment; from these diagrams, each process should have an associated name. If you struggle to 
understand the different treatment codes below, please contact the Division’s Engineering Section for assistance. 
 
 
DISINFECTION 
GASEOUS CHLORINATION (401) 
HYPOCHLORINATION BLEACH (421) 
CHLORAMINES (200) 
CHLORINE DIOXIDE (220) 
ULTRAVIOLET RADIATION (720) 
OZONATION (541) 
CONTACT TIME PROVIDED (825) 


FILTRATION  
ANION EXCHANGE (836) 
CATION EXCHANGE (835) 
FILTRATION, BAG (801) 
FILTRATION, BAG - ROUGHING (810) 
FILTRATION, CARTRIDGE (341) 
FILTRATION, CARTRIDGE - ROUGHING (865) 
FILTRATION, MICROFILTRATION (895) 
FILTRATION, PRESSURE SAND (344) 
FILTRATION, RAPID SAND (345) 
FILTRATION, ULTRAFILTRATION (347) 
FILTRATION,GREENSAND (343) 
NANOFILTRATION (890) 
NATURAL OR RIVERBANK FILTRATION (GWUDI) (826) 
REVERSE OSMOSIS (640) 
 


PRETREATMENT, COAGULATION AND SEDIMENTATION 
AERATION (820)  
ACTIVATED CARBON, GRANULATED (121) 
ACTIVATED CARBON, POWDERED (125) 
COAGULATION (240) 
DISSOLVED AIR FLOTATION (880) 
FLOCCULATION (360) 
HYDRAULIC JET MIXING (831) 
IN LINE STATIC MIXING (830) 
MICROSCREENING (520) 
PERMANGANATE (560) 
PRESEDIMENATION (840) 
RAPID MIX (600) 
SEDIMENTATION (660) 
UPFLOW CLARIFIER (845) 


OTHER FORMS OF TREATMENT 
ACTIVATED ALUMINS (100) 
ALGAE CONTROL (160) 
BLENDING (896) 
FLUORIDATION (380) 
INHIBITOR, SILICATE (449) 
INHIBITOR/SEQUESTERING AGENT, PHOSPHATE BASED (815) 
PEROXIDE (580) 
PH ADJUSTMENT -  SUPPRESSION (847) 
PH ADJUSTMENT - ELEVATION (848) 
REDUCING AGENT (620) 


 
 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 10 of 44 


Water Treatment Plant Details 
 


Completed by: Susan Oster  Signature: ____________________________________ 
 


Treatment Plants 
Facility ID 


(Assigned by 
Department) 


Plant 
Name 


Availability 
(P, E, I, or S) 


If seasonal, 
include months 
anticipated to 


be in operation 


Contributing Sources 
Facility IDs and Names 


001 THOMAS J 
GRISWOLD 


WTP 


P  AURORA RESERVOIR (015)  
QUINCY RESERVOIR (014) 
RAMPART SOUTH PLATTE RESERVOIR (013) 
CC 1R (047); CC 2R (048); CC 4R (049);  
CC 5R (050); CC SA6R (051); CC 3R (059); 
DA1 WELL (010); DA2 WELL (011);  
DA3 WELL (012); LFH1 (052);  


Treatment Codes (see previous page for codes) 
GASEOUS CHLORINATION, PRE (403)  
CHLORINE DIOXIDE (220) 
ACTIVATED ALUMINS (100) 
RAPID MIX (600) 
FLOCCULATION (360) 
GASEOUS CHLORINATION (401) 
COAGULATION (240) 
FILTRATION, RAPID SAND (345) 
PH ADJUSTMENT - ELEVATION (848) 
CHLORAMINES (200) 
GASEOUS CHLORINATION (401) 


Provide a Detailed Description of the Water Treatment System 
(including descriptions of tanks used for disinfection contact time) 


The Griswold Water Purification Facility (WPF) is an 80 MGD direct filtration facility. This plant uses Alum 
as the primary coagulant with Cationic Polymer used as a coagulant aid and as an available filter aid. 
Chlorine Dioxide is used as the primary disinfectant with the addition of Chlorine and Ammonia 
(chloramines) for final distribution system disinfection. Sodium Hydroxide is used to adjust pH. This 
provides for corrosion control in the distribution system. Soda Ash is also available for pH/Alkalinity 
adjustments if needed. The Griswold Water Purification Facility is equipped with two multi-stage 
flocculation/contact basins and 14 dual media filters. The contact / flocculation basins are 900,000 gallons 
each and provide needed disinfection contact time and adjustable mixing for flocculation during both high 
and low production rates. Ten of the filters are rated at 7.73 gpm/ft2 and four of the filters are rated at 
7.34 gpm/ft2. 


 
 
 
 
 
 



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 11 of 44 


Facility ID 
(Assigned by 
Department) 


Plant Name Availability 
(P, E, I, or S) 


If seasonal, 
include months 
anticipated to 


be in operation 


Contributing Sources 
Facility IDs and Names 


002 WEMLINGER 
WTP 


P  AURORA RESERVOIR (015)  
RAMPART SOUTH PLATTE RESERVOIR (013) 


Treatment Codes (see previous page for codes) 
PH ADJUSTMENT – ELEVATION (848) 
GASEOUS CHLORINATION, PRE (403) 
CHLORINE DIOXIDE (220) 
RAPID MIX (600) 
PH ADJUSTMENT - ELEVATION (848) 
FLOCCULATION (360) 
COAGULATION (240) 
FILTRATION, RAPID SAND (345) 
GASEOUS CHLORINATION (401) 
PH ADJUSTMENT - ELEVATION (848) 
CONTACT TIME PROVIDED (825) 
CHLORAMINES (200) 
PH ADJUSTMENT - ELEVATION (848) 


Provide a Detailed Description of the Water Treatment System 
(including descriptions of tanks used for disinfection contact time) 


The Wemlinger WTF is an 80 MGD, direct filtration facility. Wemlinger utilizes aluminum sulfate as the 
primary coagulant and a cationic polymer for a coagulant aid. All coagulant chemicals are fed prior to the 
rapid mix location. Free chlorine is the primary disinfectant and is co-fed with chlorine dioxide, which is 
used as a pre-oxidant and secondary disinfectant.  Both chlorine and chlorine dioxide are also fed prior to 
the rapid mix location. A non-ionic polymer is fed as a filter aid after the water exits the flocculation 
basins, just upstream of the filters. Sodium hydroxide can be fed at the rapid mix or post filtration for pH 
adjustment. Soda ash and/or carbon dioxide can be used if needed, depending on source water alkalinity. 
Wemlinger has twelve flocculation basins as part of the two stage, tapered flocculation process. The 
flocculation process is followed by the filtration process which consists of fifteen (15) dual media, deep 
bed filters. Each filter contains 66” of 1.25 mm effective size anthracite over 12” of 0.60 mm effective 
size sand. The filters are rated at 8.8 gpm/ft2. Downstream of filtration, chlorine is fed to boost chlorine 
residual to the free chlorine contact basin.  The chlorine contact basin is sized to provide all disinfection 
credit necessary for the facility.  Ammonia is fed at the outlet of the chlorine contact basin to form 
chloramines prior to distribution.  


 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 12 of 44 


Facility ID 
(Assigned by 
Department) 


Plant Name Availability 
(P, E, I, or S) 


If seasonal, 
include months 
anticipated to 


be in operation 


Contributing Sources 
Facility IDs and Names 


016 BWPP 
AURORA 


RESERVOIR 
TRAIN 


P  AURORA RESERVOIR (015); 


Treatment Codes (see previous page for codes) 
PERMANGANATE (560) 
GASEOUS CHLORINATION, PRE-FILTRATION (403) 
RAPID MIX (600) 
COAGULATION (240) 
FLOCCULATION (360) 
SEDIMENTATION (660) 
FILTRATION, RAPID SAND (345) 
BLENDING (898) 
GASEOUS CHLORINATION (401) 
CONTACT TIME PROVIDED (825) 
CHLORAMINES (200) 
PH ADJUSTMENT - ELEVATION (848) 


Provide a Detailed Description of the Water Treatment System 
(including descriptions of tanks used for disinfection contact time) 


At the Binney Water Purification Plant, the Aurora Reservoir water source (015) is purified with the 
following processes: 


• Coagulation/Flocculation/sedimentation  
• Biologically active carbon (BAC) filtration  
• Chlorine disinfection  


The Aurora Reservoir treatment train has a design capacity of 33.3 MGD. Aurora Reservoir (015) and South 
Platte (SS055) water sources remain separate throughout filtration and adsorption processes and are 
blended in the weir box upstream of the chlorine contact basin. 


 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 13 of 44 


Facility ID 
(Assigned by 
Department) 


Plant Name Availability 
(P, E, I, or S) 


If seasonal, 
include months 
anticipated to 


be in operation 


Contributing Sources 
Facility IDs and Names 


055 BWPP 
SOUTH 
PLATTE 


ALLUVIAL 
TRAIN 


P  NC VW10A (030); NC VW10 (031);  
NC VW11 (032); NC VW12 (033);  
NC VW13 (034); NC VW14 (035);  
NC VW15 (036); NC VW 16 (037);  
NC VW18 (038); NC VW19 (039);  
NC VW20 (040); NC VW21 (041);  
NC VW22 (042); NC VW23 (043);  
NC VW24 (044); NC VW25 (045); 
NC VW 26 (046); NC VW 10B (060);  
NC VW 11A (061); NC VW 12A (062);  
NC VW 16A (063); NC VW 18A (064);  
NC VW 19A (065);  


Treatment Codes (see previous page for codes) 
AERATION (820) 
GASEOUS CHLORINATION, PRE-FILTRATION (403) 
RAPID MIX (600) 
COAGULATION (240) 
PH ADJUSTMENT - ELEVATION (848) 
UPFLOW CLARIFIER (845) 
SEDIMENTATION (660) 
PH ADJUSTMENT - SUPPRESSION (847) 
PEROXIDE (580) 
ULTRAVIOLET RADIATION (720) 
FILTRATION, RAPID SAND (345) 
ACTIVATED CARBON, GRANULAR (121) 
BLENDING (898) 
GASEOUS CHLORINATION (401) 
CONTACT TIME PROVIDED (825) 
CHLORAMINES (200) 
PH ADJUSTMENT - ELEVATION (848)  


Provide a Detailed Description of the Water Treatment System 
(including descriptions of tanks used for disinfection contact time) 


At the Binney Water Purification Plant, the South Platte water supply is purified with the following 
processes; 


• Precipitive softening  
• UV-advanced oxidation (UV-AOP)  
• Biologically active carbon (BAC) filtration  
• Granular activated carbon (GAC) adsorption  
• Chlorine disinfection  


The South Platte treatment train has a capacity of 16.7 MGD. Aurora Reservoir (015) and South Platte 
(SS055) water sources remain separate throughout filtration and adsorption processes, and are blended in 
the weir box upstream of the chlorine contact basin. 



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 14 of 44 


Distribution System Definitions 
 


Entry point –A location before or at the first customer which is representative of treated (finished) 
water. The entry point may represent treated water from multiple treatment plants and/or 
multiple sources. Sometimes the water treatment plant is the first tap. 
 
Distribution system storage facility – Any treated (finished) water storage tank at the treatment 
plant or in the distribution system that is not considered part of disinfection contact time (i.e. 
after the entry point). 
 
Booster treatment facilities – Any chemical booster stations after the first customer (such as 
disinfection or corrosion control chemical booster stations in the distribution system).  
 
Consecutive connection – A master meter connection from your water system to another water 
system for purposes of supplying drinking water to the other system. 
 
Integration agreement - An agreement between two or more public water systems, one of which is 
a wholesale/supply system, whose distribution systems are physically connected. The systems 
agree to operate using a common set of standards that the wholesale system establishes for the 
purpose of maintaining and protecting drinking water quality. Integrated systems must submit 
their agreement to the Department for approval. 
 
Pump station – A facility used to pump water or increase water pressure. Pump stations are not 
used for chemical additions or other treatment and do not need to be reported on this form. 
 


 
 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 15 of 44 


Distribution System Details 
 


Completed by: Susan Oster  Signature: ____________________________________ 
 


Number of Distribution Systems 
How many distribution systems does the system have? 1 If more than one, how are the distribution 
systems operated? (i.e. are they completely independent of each other or does water flow from 
one to another through operator-controlled valves, etc.): {Distribution System Details} 
 


Entry Points to Distribution System 
Residual Disinfectant, Nitrate, Nitrite, Inorganics, Volatile Organics, Synthetic Organics, 


Radionuclides, Chlorite, Chlorine Dioxide, and Bromate Must be Collected at All Entry Points 
Facility ID 
(Assigned by 
Department) 


Facility Name 


001 THOMAS J GRISWOLD WTP 


002 WEMLINGER WTP 


056 BWPP CLEARWELL FOR 016 AND 055 


 
 


Storage & Other Facilities 
Facility ID 
(assigned by 
Department) 


Facility Name After Entry 
Point (In 


Distribution) 


Contributing 
Treatment Plants  


(or Sources) 


Tank 
Volume 
(gallons) 


017 SMOKEY HILL EAST TANK Yes  4.5 MGL 


018 SMOKEY HILL WEST TANK Yes  4.5 MGL 


019 SMOKEY HILL SOUTH TANK Yes  5.1 MGL 


020 BLACKSTONE TANK Yes  5 MGL 


021 POWHATAN TANK Yes  3.7 MGL 


022 WEMLINGER WTP ONSITE STORAGE 
TANK 


Yes  10 MGL 


023 GRISWOLD WTP ONSITE STORAGE 
TANK 


Yes  15 MGL 


056 BWPP CLEARWELL FOR 016 AND 
055 


ENTRY POINT BWPP AURORA 
RESERVOIR TRAIN (016); 


BWPP SOUTH PLATTE 
ALLUVIAL TRAIN (055); 


1.8 MGL 


057 MARINA TANK Yes  6.5 MGL 


058 ROBERTSDALE TANK Yes  10 MGL 


 
 
 



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 16 of 44 


Booster Treatment Facilities (Post Entry-Point Treatment) 
Facility ID 
(Assigned by 
Department) 


Facility Name Treatment Description (use treatment codes) 


   


 
 


Consecutive Connections Serving Another Water System 
Receiving System  
PWS ID and Name 


Availability  
(P, E, I, or S) 


Do you supply treated 
or raw water? 


Integrated 
Agreement? 


Yes / No 
CO0101085 HILLCREST VILLAGE MHP I TREATED  


CO0103035 EAST CHERRY CREEK 
VALLEY WSD 


E TREATED  


CO0103843 WISE PROJECT P TREATED  


CO0118055 ROXBOROUGH PARK WSD I RAW  


 
 
  



https://wqcdcompliance.com/login





11/09/2023    CO0103005 - AURORA CITY OF 


 
Monitoring Plan                             Submit Online at wqcdcompliance.com/login  Page 17 of 44 


Schematics and Maps 
Sketch of Facility Flows 
Include a schematic, diagram or sketch depicting how the flow from each source facility is 
connected to the combined raw source, treatment plant, storage tank, and the distribution system. 
Indicate all applicable entry point and raw water sample sites. 
 
 
Process Schematic of Water Treatment Plants 
Provide a process flow diagram for each treatment plant. Include locations (in the process) of all 
chemical additions, chemical storage, monitors/meters, piping and physical components of the 